

Perspectives in Cancer Research

Current Status and Perspectives in the Treatment of Non-Hodgkin's Lymphomas*

H. P. HONEGGER† and F. CAVALLI‡§

†Division of Oncology, University Hospital, 800 Zürich, Switzerland and ‡Division of Oncology, Ospedale San Giovanni, 6500 Bellinzona, Switzerland

THE non-Hodgkin's lymphomas (NHL), a term introduced into clinical language 15 yr ago, have undergone considerable re-evaluation in the past decade.

The NHL represent a complex group of neoplastic diseases with variable natural history and widely divergent patterns of response to treatment. Their classification still remains a highly controversial issue. For many years the Rappaport classification, originally published in 1957 and revised in 1966, was favoured by many clinicians because of its simplicity and good clinical correlation in therapeutic trials [1]. In the Rappaport classification the presence or absence of a nodular pattern was the primary discrimination, the secondary being the predominant cell type. However, in the last decade many new and somewhat more sophisticated lymphoma classifications have been proposed in an attempt to incorporate more recent advances in immunopathology [2-5]. Because of the resulting confusion, the National Cancer Institute has proposed a working formulation for clinical usage [6]. The formulation is not a new classification for NHL "but a tabulation system intended to ensure that the diagnostic terms in the classification can be coded to a uniform nomenclature . . ." [7]. This tabulation was based on the degree of biological aggressiveness of the tumour, which was deduced from the survival curves: low-grade (median survival 6 yr); intermediate-grade (3.5 yr); and high-grade (1.3 yr). Meanwhile, a good and practical classification

remains a goal of great importance. This need is also expressed in the most recent literature, where correlations between treatment and different histologic subtypes are sought [8-11]. Only a thorough understanding of basic data such as cytogenetics, kinetics and immunologic cell markers will provide a rational basis for an optimal classification. Recent achievements in these fields indicate that progress can be expected in the near future [12-14].

For the sake of simplicity we divide the lymphomas in indolent and aggressive or unfavourable forms, knowing that patients treated for their indolent lymphomas may develop an aggressive type in up to 30% of cases [15]. The incidence of transformation of untreated, indolent lymphomas is unknown.

For indolent lymphomas, and in spite of conflicting data, following evidence is gradually appearing (using the Rappaport classification):

(a) The Stanford group has reported observation of 44 asymptomatic patients whose treatment was initially deferred. The treatment-free period was almost 5 yr for patients with diffuse well-differentiated (DLWD) and nodular poorly differentiated (NLPD) lymphocytic lymphomas [15]. Abstention from therapy appears still permissible since there are as yet no convincing data in favour of a more aggressive approach [16]. When treatment is needed the length of time required to induce complete remission may be a useful therapeutic guide: the duration of treatment required to induce complete remission is shortest for whole-body irradiation (6-12 weeks), intermediate for combination chemotherapy (6-12 months) and longest for daily alkylating-agent (12-24 months). Some authors favour, however, an early aggressive approach in all nodular lymphomas [17].

Accepted 18 June 1983.

*This paper is dedicated to Prof. G. Martz on the occasion of his 60th birthday.

§To whom requests for reprints should be addressed.

Table 1. Results of combination chemotherapy in patients with advanced diffuse histiocytic lymphoma

Regimen	% CR	Median survival (months)		Reference	Year
		all	CR only		
CHOP	51	21	(33)	[27]	1980
BACOP	48	14	>17	[32]	1976
COMLA	55	—	>33	[29]	1980
M-BACOD	77	38	*	[33]	1983
ProMace-MOPP	74	>48	†	[34]	1983
COP-Blam	73	>23	>26	[30]	1982

*Actuarial survival analysis predicts that 80% of CR patients will survive 60 months.

†Actuarial survival analysis predicts that 82% of CR patients will survive 48 months.

Table 2. Newer regimens of chemotherapy used in the treatment of NHL

CHOP		Ref. [27]
Cyclophosphamide	750 mg/m ² i.v., day 1	
Doxorubicin	50 mg/m ² i.v., day 1	
Oncovin (vincristine)	1.4 mg/m ² i.v. (max. 2 mg), day 1	
Prednisone	100 mg p.o., days 1-5 (repeat every 2-3 weeks)	
COMLA		Ref. [29]
Cyclophosphamide	1.5 g/m ² i.v., day 1	
Oncovin (vincristine)	1.4 mg/m ² i.v. (max. 2 mg), days 1, 8 and 15	
Methotrexate	120 mg/m ² i.v., days 22, 29, 36, 43, 50, 57, 64 and 71	
Leucovorin	25 mg/m ² p.o. every 6 hr × 4 doses, 24 hr after the methotrexate	
Cytosine arabinoside	300 mg/m ² i.v., days 22, 29, 36, 43, 50, 57, 64 and 71 (repeat twice weekly after a 2-week rest period)	
BACOP		Ref. [32]
Bleomycin	5 mg/m ² i.v., days 15 and 21	
Doxorubicin	25 mg/m ² i.v., days 1 and 8	
Cyclophosphamide	650 mg/m ² i.v., days 1 and 8	
Oncovin (vincristine)	1.4 mg/m ² i.v., days 1 and 8	
Prednisone	60 mg/m ² p.o., days 15 and 29 (repeat monthly)	
ProMace-MOPP		Ref. [34]
Cyclophosphamide	650 mg/m ²	
Adriamycin	25 mg/m ² i.v., days 1 and 8	
VP-16	120 mg/m ²	
Prednisone	60 mg/m ² orally, days 1-14	
MTX	1.5 g/m ² + leucovorin i.v., day 14	
M-BACOD		Ref. [33]
Bleomycin	4 mg/m ²	
Adriamycin	45 mg/m ² i.v., 3 weeks	
Cyclophosphamide	600 mg/m ²	
Vincristine	1 mg/m ²	
MTX	3 g/m ² + leucovorin i.v. every 3 weeks, cycled inbetween	
COP-Blam		Ref. [30]
Cyclophosphamide	400 mg/m ²	
Vincristine	1 mg/m ² day 1, i.v., 21 days	
Doxorubicin	40 mg/m ²	
Prednisone	40 mg/m ² orally, days 1-10	
Procarbazine	100 mg/m ²	
Bleomycin	15 mg i.v., day 14	

(b) The strategic option is more controversial in nodular mixed lymphoma (NML), which comprises approximately 15% of all NHL. A randomized trial showed no significant differences between NML and NLPD [15]. However, in a group of 31 patients with NML treated with C-MOPP the complete remission rate was 77%. More than 3/4 of the complete responders (79%) remained in remission at 5 yr [16], which is distinctly longer than the 2–3 yr remission duration reported in most other trials. On the other hand, the Eastern Cooperative Oncology Group (ECOG) did not find any difference in response rate or survival in a recent prospective study of patients treated with cyclophosphamide and prednisone or more aggressive chemotherapies (C-MOPP, BCVP) [18, 19].

(c) Most authors agree that patients with the nodular histiocytic (NH) form should be treated with aggressive combination chemotherapy designed to achieve complete remission [16, 20].

For unfavourable NHL there is nowadays general agreement that patients should be treated with aggressive combination chemotherapy. Early results with single agents or with the combination CVP have been disappointing [21, 22].

MODERN COMBINATION CHEMOTHERAPY

A first improvement in the prognosis for aggressive NHL came with the introduction of C-MOPP [23] and several adriamycin-containing regimens [21, 24], mainly when the drugs were employed in a continuous, weekly manner similar to that used in the treatment of acute lymphoblastic leukemia [25].

An inadequate initial tumour reduction and/or a rapid tumour proliferation between chemotherapy courses were soon recognized as factors predisposing to induction failure or to early relapse. The development of central nervous system (CNS) disease in patients with lymphoblastic or 'large cell' lymphomas, particularly if bone marrow or retroperitoneal lymph nodes were involved, became increasingly frequent [26]. This complication is very distressing, since eradication of an established CNS disease in NHL is exceedingly rare.

Other parameters were found to have prognostic significance: immunologic markers, tumour bulkiness, serum LDH level, gastrointestinal tract involvement, anatomic stage and the presence of systemic symptoms [27]. However, most of these prognostic variables lose their importance as soon as a pathologically restaged CR can be demonstrated [16, 27, 28]. Different criteria used in restaging patients may therefore

account for pronounced differences in survival among series with similar response rates.

A carefully restaged CR has been shown to be crucial for long-term survival of patients with NHL of unfavourable histology. About 60% of the patients achieving CR do not relapse, despite absence of maintenance chemotherapy, thus permitting the cautious attribution of the term 'cure' [6, 29, 30] (Table 1). A recent study underlines the importance of achieving CR with the primary treatment rather than relying on salvage therapy [31].

In recent years more intensive chemotherapy regimens have been devised, generally by eliminating or shortening therapy-free intervals and using drugs active on localizations in the CNS disease (Tables 1 and 2). The most successful programs use weekly cytoxan, adriamycin, vincristine and daily prednisone as initial cytoreductive treatment. Because of its pronounced antitumour activity in NHL [35], the podophyllotoxin derivative VP16/213 has been added to these agents [34]. Bleomycin (sometimes with vincristine) was often added during bone marrow recovery in order to decrease the prospects of relapse, while myelosuppressive cytotoxic drugs had to be omitted [32]. Methotrexate (MTX) and cytosine-arabinoside (ara-C) have been employed more recently in NHL [29, 33]. These two drugs as well as procarbazine penetrate the blood-brain barrier and may provide protection to the central nervous system.

As shown in Table 2, with these newer regimens of combination chemotherapy CR was achieved in 70% of the patients and the median actuarial survival was clearly prolonged compared to historical data. None of these patients groups have, however, been followed long enough to permit a definite assessment. Moreover, a prospective, randomized comparison between CHOP (Table 2) and one of the newer regimens has yet to be carried out. Such a trial is indicated because of the toxicity of the new treatments, ranging from severe myelosuppression to septic death in 3–10% of the cases [33, 34].

Several studies using MTX at high or medium doses, ara-C and more recently procarbazine report a decreased incidence of CNS disease [29, 30, 33, 34, 36]. However, all the trials with the combinations COMLA, ProMace-MOPP, M-BACOD and COP-Blam (Table 2) encompass too few patients with bone marrow involvement. Therefore an effective prevention of this complication has yet to be conclusively shown: furthermore, it is possible that this goal can be achieved only with a more aggressive approach, including, perhaps, cranial irradiation. It must in fact be remembered that a study carried out in

children with ALL suggests that cranial irradiation should remain a component of prophylactic CNS therapy and cannot be replaced by an intermediate dose of MTX (500 mg/m^2) [27]. Shapiro demonstrated that an MTX infusion of 500 mg/m^2 over 24 hr elicits, at best, a level of $6 \times 10^{-7} \text{ M}$ in the cerebrospinal fluid (CSF) [38]. Freeman obtained a concentration of 10^{-5} M of MTX in the CSF over a longer time by the simultaneous administration of an MTX infusion (500 mg/m^2) with MTX intrathecally [39]. A concentration of 10^{-5} M MTX seems to be needed for a therapeutic effect on human cancer cells [40].

In conclusion, we feel that prospective randomized trials alone will be able to properly evaluate the newer regimens of combination chemotherapy (Table 1 and 2). Such trials could, however, still be somewhat premature, since the dosage and scheduling of certain drugs (particularly VP16 and bleomycin) in the newer regimens are suboptimal, whereas additional data are necessary to optimize the use of other agents like MTX and ara-C.

SALVAGE TREATMENTS

In recent years the results of salvage treatment for aggressive lymphomas have been uniformly poor in patients whose disease has progressed after treatment by adriamycin-containing combinations. Only recently have there been encouraging preliminary reports of new effective salvage regimens.

Development of effective salvage treatment is not only medically important, since 20–30% of patients fail to achieve a complete remission with first-line chemotherapy. In addition, 20–40% of patients who have a CR will eventually relapse. These patients are uniformly destined to die, usually within 3–7 months, unless they achieve another CR with subsequent therapy. Moreover, the design of an effective second-line treatment could be used to improve the first-line therapy by alternating these effective regimens [16]. For the time being such a strategy cannot even be properly evaluated in NHL, since we lack second-line treatments of established efficacy. ProMace/MOPP can, however, be viewed as a first and partial step in this direction.

Encouraging results observed in salvage regimens with the use of bleomycin [41] and even vincristine [42] in continuous infusion have already led to an improvement of a front-line treatment in NHL [30]. Application of cytotoxic drugs by continuous infusion may augment the tumoricidal effect of a drug, by maintaining an adequate drug level for a longer time and affecting cells vulnerable only in certain phases of their cell cycle. In addition, side-effects are frequently less

bothersome than after bolus injections. Ara-C and bleomycin are well-known examples of greater effectiveness if applied by continuous infusion.

Other authors have utilized the incorporation of new drugs in salvage regimens. Interesting results were obtained with a combination of iphosphamide, methotrexate and vincristine. The overall response and CR rates were 47 and 17% respectively, with 2/5 CRs being free of disease for more than 2 yr [43]. In a subsequent study VP16 was substituted for vincristine. Overall response and CR rates of 62 and 35% was obtained with the new regimen (IMVP-16) and represented a considerable improvement over those previously found [44].

Somewhat similar results were lately registered by the Swiss Group for Clinical Cancer Research (SAKK) with a combination of iphosphamide, vincristine and prednisone (10/17 PRs) [Kroner, personal communication]. The same group is now piloting a combination of DDP/VP16/bleomycin (the latter in continuous infusion) after having seen encouraging results with a combination of DDP/VP16 (5/13 PRs) in patients who were in most instances pretreated with an adriamycin-containing combination [45]. In the past the SAKK had already pioneered the introduction of the podophyllotoxines in salvage regimens by using a combination of adriamycin/bleomycin/VM-26 [46]. The role of VM-26 in these regimens remains somewhat uncertain: though recently combinations of this podophyllotoxin-derivative with either methyl-GAG or DDP and hexamethylmelamine have shown disappointing results [47, 48].

Important prognostic variables with respect to salvage treatment are slowly emerging. In the already mentioned report on IMVP-16, the authors were able to demonstrate that the quality as well as the duration of the response to second-line treatment could be correlated with the outcome observed with first-line therapy. Another observation was that the highest CR rate was seen in 5 patients who were partial responders to front-line treatment but were not improving any further. These patients were subsequently shifted to IMVP-16 before progressive disease was allowed to develop. This interesting observation as well as other prognostic factors may be important in analysing the results of salvage chemotherapy regimens. They might help to explain inconsistencies which might arise, as has been the case with ABVD in Hodgkin's disease [49].

Bone marrow (BM) transplantation represents another possible salvage treatment. A transplantation between identical twins for dis-

seminated NHL in patients who failed conventional chemotherapy showed a complete remission in 7 of 8 patients. Four of these patients remained in CR for 12–126 months [50]. Thus, intensive chemoradiotherapy and marrow transplantation can induce enduring remissions in NHL patients. Autologous BM transplantation after high-dose chemotherapy in patients with NHL resistant to conventional treatment has also been studied [51]. Cryopreserved autologous marrow was able to reconstitute marrow function following marrow-lethal cytoreductive therapy. Treatment failures in lymphoproliferative disease may, however, be caused by tumour cell contamination of the infused autologous marrow. Purging methods for residual tumour cells by immunologic or pharmacologic agents are currently being studied. It can therefore be speculated that in the future, BM-transplantation will not only represent a sophisticated salvage treatment, but could possibly be viewed as a component of the front-line therapy, as is already the case for heterologous BM-transplantation in young patients with AML and ALL.

NEW DRUGS

Among the drugs which have entered clinical practice in the last years, only methyl-GAG, DDP and particularly VP16 have consistently shown antitumour activity in advanced lymphomas [35, 52, 53]. The experience at the M.D. Anderson with IMVP-16 and a randomized study performed in Australia (CVP vs a similar combination with VP16 replacing vincristine) have shown that VP16 is at least as effective as the vinca alkaloids [54].

The role of *m*-AMSA in the treatment of lymphoproliferative disorders remains somewhat unclear. After initial promising results with 3 CRs and 3 PRs out of 17 patients [55], later studies have been somewhat disappointing [Bramwell, personal communication; Coleman, personal communication]. These inconsistent results are probably related to patient selection, since this exquisitely myelosuppressive drug may be difficult to evaluate in heavily pretreated patients with impaired bone-marrow function. This situation should be less troublesome for an assessment of the antitumour activity of interferon. A confirmation of early results with leukocyte interferon [56] is still lacking. Some responses were reported in 3 multiple-dose phase I studies of recombinant leukocyte A interferon, a genetically engineered human leukocyte inter-

feron.* These results are, however, very preliminary and must also be viewed within the context of several prognostic factors, e.g. the occurrence of spontaneous regressions in 10–15% of nodular lymphomas [57].

Interesting facts, which may be of therapeutic importance in the future, have been reported recently. Analysis of enzymes in lymphocytes revealed distinct patterns of activities, suggesting, for instance, that adenosine deaminase (ADA) is required for the maturation of thymic T lymphocytes [58]. Absence of ADA is thought to disturb the deoxynucleoside metabolism, thereby impairing cell growth and survival *in vitro*. The specific ADA inhibitor 2'-deoxycytosine did indeed have a favourable effect in T cell diseases [59]. Unfortunately, responses have so far been only short lived. Moreover this compound elicited an unacceptable degree of toxicity [60]. Using a lower dosage (5 mg/m² daily for 3 days, once every 3 weeks), the ECOG is currently comparing this agent to the non-myelosuppressive drug spirogermanium, which looks promising [61]. A phase II study in advanced lymphomas with this latter compound has recently been activated also by the Early Clinical Trials Group of the European Organisation for Research and Treatment of Cancer (EORTC).

TREATMENT WITH COMBINED MODALITIES

The extent of disease at diagnosis has historically been a determinant for initial therapy. Patients with localized disease have generally been treated with radiotherapy; patients with extensive disease have received chemotherapy.

Several features of 'large cell' lymphomas have, however, recently led us to consider this context. Unfavourable NHL represents a tumour type which tends to have a high growth fraction [12]. A rapid spread via lymphatics or a haematogenous dissemination is frequently observed. In some series new manifestations of disease developed before radiotherapy was completed [62]. As could have been anticipated, better results have been obtained with radiotherapy in pathologically (= surgically) staged stage I disease [63] compared to results achieved in clinically staged limited disease [64].

Adjuvant chemotherapy appears to be a realistic therapeutic option in these stages. In two prospective randomized studies patients receiving additional chemotherapy after regional irradiation for stage I–II (pathologic staging in 98%) showed an improved and disease-free survival at 5 yr compared to radiotherapy alone, at least in unfavourable NHL [62, 65]. However, systemic

*Summary of phase I multiple-dose studies presented at the 13th International Cancer Congress, September, 1982, Seattle.

chemotherapy alone for stage I and II seems to be equally effective, with acceptable toxicity, and may avoid surgical restaging procedures [66]. Also, salvage chemotherapy of radiotherapy failures appears to be less effective in NHL than in Hodgkin's disease [65].

Bulky tumours, stage II presentations and abdominal disease are considered unfavourable for radiotherapy alone and require additional chemotherapy [67]. Chemotherapy as the initial treatment possibly eliminates failures due to early dissemination. In this approach radiotherapy given as a consolidation to the sites of initial bulky disease may still have a role, which remains, however, to be exactly defined.

The combination of irradiation and chemotherapy could theoretically improve results also in advanced diffuse NHL [68]. A significant proportion of patients in apparent complete clinical remission in fact have residual disease at completion of chemotherapy if surgically restaged [68]. Moreover, occult residual lesions are found in sites originally known to have been involved, and the pattern of relapse is mostly linked to the regions initially presenting with bulky disease [16]. However, all randomized trials evaluating this combined approach in advanced NHL have so far been hampered by different kinds of increased toxicity. Therefore the optimal way of combining both modalities also remains to be defined here.

NHL WITH SPECIAL FEATURES

Besides NHL with a gastrointestinal tract involvement as initial or late manifestation, which presents peculiar therapeutic problems [69], there are other subtypes of particular interest.

Lymphoblastic lymphoma, a recently defined subgroup of diffuse NHL, occurs in adolescent males [70]. Patients present mostly with a mediastinal mass. Bone-marrow involvement is frequent and there is a tendency for early leptomeningeal manifestations. Median survival

is shorter than for other subtypes of NHL. Several reports suggest that aggressive treatments incorporating concepts used in the therapy of acute leukemias may improve long-term survival [71, 72]. Most authors include some form of CNS prophylaxis. Differences in important clinical parameters were found between children and adults [70], which may lead to different therapeutic approaches in the two age groups.

In recent years attention has been given to function and heterogeneity of T cells in haematological disease. Apart from the above-mentioned lymphoblastic lymphoma, the syndrome of adult T cell lymphoma-leukemia has recently been identified [73]. Patients with this disease were mostly of Japanese or West Indian Caribbean origin. Clinically, the disease is characterized by a rapidly progressing lymphoma in adults with early blood and bone-marrow involvement. The most striking additional feature is hypercalcemia, which seems to be related to the activity of the disease. The disease is possibly caused by an RNA leukemia virus, the so-called human T cell leukemia-lymphoma virus (HTLV), which was isolated from fresh peripheral cells [74].

Mycosis fungoides and Sezary syndrome belong to the so-called cutaneous T cell lymphomas (CTCL). Their treatment for different stages has recently been reviewed [75] and favourable response to chemotherapy or monoclonal antibodies was reported [76]. CTCL remains, however, a somewhat ill-defined group of diseases and further clarification is urgently needed. This is important, since old epidemiologic data are probably misleading. In fact, with increased awareness and earlier diagnosis, it appears that CTCL has an incidence at least equal to that of Hodgkin's disease [77].

Acknowledgement—We are grateful to Mrs. S. Kistler for her careful preparation of the manuscript.

REFERENCES

1. RAPPAPORT H. Tumors of the hematopoietic system. In: *Atlas of Tumor Pathology*, Section 3, Fascicle 8. Washington, DC, Armed Forces Institute of Pathology, 1966, 1-442.
2. DOREMAN RF. Classification of non-Hodgkin's lymphomas. *Lancet* 1974, i, 1295-1296.
3. BENNETT MH, FARRER-BROWN G, HENRY K, JELIFFE AM. Classification of non-Hodgkin's lymphomas. *Lancet* 1974, ii, 405-406.
4. LENNERT K, STEIR H, KAISERLING E. Cytological and functional criteria for the classification of malignant lymphomata. *Br J Cancer* 1975, 31 (Suppl. 2), 29-43.
5. LUKES RJ, COLLINS RD. Lukes-Collins classification and its significance. *Cancer Treat Rep* 1977, 61, 971-979.
6. National Cancer Institute sponsored study of classification of non-Hodgkin's lymphoma. Non-Hodgkin's pathologic classification project. Summary and

- description of a working formulation for clinical usage. *Cancer* 1982, **49**, 2112-2135.
7. ROBB-SMITH AHT. U.S. National Cancer Institute working formulation of non-Hodgkin's lymphomas for clinical use. *Lancet* 1982, **ii**, 432-434.
8. NEWCOMBER LN, NERENBERG MI, CADMAN EC, WALDRON JA, FARBER LR, BERTINO JR. The usefulness of the Luke-Collins classification in identifying subsets of diffuse histiocytic lymphoma responsive to chemotherapy. *Cancer* 1982, **50**, 439-443.
9. WARNKE RA, STRAUCHEN JA, BURKE JS, HOPPE RT, CAMPBELL BA, DORFMAN RE. Morphologic types of diffuse large-cell lymphoma. *Cancer* 1982, **50**, 690-695.
10. NATHWANI BN, DIXON DO, JONES SE *et al.* The clinical significance: a study of 162 patients treated by the Southwest Oncology Group. *Blood* 1982, **60**, 1068-1074.
11. MILIAUSKAS JR, BERARD CW, YOUNG RC, GARVIN AJ, EDWARDS BK, DEVITA VT. Undifferentiated non-Hodgkin's lymphomas (Burkitt's and non-Burkitt's types). The relevance of making this histologic distinction. *Cancer* 1982, **50**, 2115-2121.
12. SANFILIPPO O, DAIDONE MG, COSTA A, CANETTA R, SILVESTRINI R. Estimation of differential *in vitro* sensitivity of non-Hodgkin lymphomas to anticancer drugs. *Eur J Cancer* 1981, **17**, 217-226.
13. YUNIS JJ, OKEN MM, KAPLAN ME, ENSRUD KM, HOWE RR, THEOLOGIDES A. Distinctive chromosomal abnormalities in histologic subtypes of non-Hodgkin's lymphoma. *N Engl J Med* 1982, **307**, 1231-1236.
14. STEIN RS, COUSAR J, FLEXMER JM, COLLINS RD. Correlations between immunologic markers and histopathologic classifications: clinical implications. *Semin Oncol* 1980, **7**, 244-254.
15. PORTLOCK CS. Deferral of initial therapy for advanced indolent lymphomas. *Cancer Treat Rep* 1982, **66**, 417-419.
16. DEVITA VT, HUBBARD SM. The curative potential of chemotherapy in the treatment of Hodgkin's disease and non-Hodgkin's lymphomas. In: ROSENBERG SA, KAPLAN HS, eds. *Malignant Lymphomas; Etiology, Immunology, Pathology, Treatment*. New York, Academic Press, 1982, 380-418.
17. DIGGS CH, WIERNIK PH, OSTROW SS. Nodular lymphoma: prolongation of survival by complete remission. *Cancer Clin Trials* 1981, **4**, 107-114.
18. EZDINLI EZ, COSTELLO WG, SILVERSTEIN MN, BERARD C, HARTSOCK RJ, SOKAL JE. Moderate versus intensive chemotherapy of prognostically favorable non-Hodgkin's lymphoma. *Cancer* 1980, **46**, 29-33.
19. GLICK JH, BARNES JM, EZDINLI EZ *et al.* Nodular mixed lymphoma: results of a randomized trial failing to confirm prolonged disease-free survival with COPP chemotherapy. *Blood* 1981, **58**, 920-925.
20. GLICK JH, MCFADDEN E, COSTELLO W, EZDINLI E, BERARD CW, BENNETT JM. Nodular histiocytic lymphoma: factors influencing prognosis and implications for aggressive chemotherapy. *Cancer* 1982, **49**, 840-845.
21. PARLIER Y, GORIN NC, NAJMAN A, STACHOWIAK J, DUHAMEL G. Combination chemotherapy with cyclophosphamide, vincristine, prednisone and the contribution of adriamycin in the treatment of adult non-Hodgkin's lymphomas: a report of 131 cases. *Cancer* 1982, **50**, 401-409.
22. PORTLOCK XS, ROSENBERG SA. Combination chemotherapy with cyclophosphamide, vincristine and prednisone in advanced non-Hodgkin's lymphomas. *Cancer* 1976, **37**, 1275-1282.
23. DEVITA VT, CANELLOS GP, CHABMER B *et al.* Advanced diffuse histiocytic lymphoma, a potentially curable disease: results with combination chemotherapy. *Lancet* 1975, **i**, 248-250.
24. MCKELVEY GM, GOTTLIEB JA, WILSON HE *et al.* Hydroxyldaunomycin (adriamycin) in combined chemotherapy in malignant lymphoma. *Cancer* 1976, **38**, 1484-1492.
25. BLACKLEDGE G, BUSH H, CHANG J *et al.* Intensive combination chemotherapy with vincristine, adriamycin and prednisolone (VAP) in the treatment of diffuse histology non-Hodgkin's lymphoma. *Eur J Cancer* 1980, **16**, 1459-1468.
26. YOUNG RC, HOWSER DM, ANDERSON T, FISHER RI, JAFFE E, DEVITA VT. Central nervous system complications of non-Hodgkin's lymphoma. *Am J Med* 1979, **66**, 435-442.
27. ARMITAGE JO, DICK FR, CORDER MP, GARNEAU SC, PLATZ CE, SLYMEN DJ. Predicting therapeutic outcome in patients with diffuse histiocytic lymphoma treated with cyclophosphamide, adriamycin, vincristine and prednisone (CHOP). *Cancer* 1982, **50**, 1695-1702.
28. KOZINER B, LITTLE C, PASSE S *et al.* Treatment of advanced diffuse histiocytic lymphoma. *Cancer* 1982, **49**, 1571-1579.

29. SWEET DL, GOLOMB HM, ULTMAN JE *et al.* Cyclophosphamide, vincristine, methotrexate with leucovorin rescue, and cytarabine (COMLA) combination sequential chemotherapy for advanced diffuse histiocytic lymphoma. *Ann Intern Med* 1980, **92**, 785-790.
30. LAURENCE J, COLEMAN M, ALLEN SL, SILVER RT, PASMANTIER M. Combination chemotherapy of advanced diffuse histiocytic lymphoma with the six-drug COP-BLAM regimen. *Ann Intern Med* 1982, **97**, 190-195.
31. HERRMANN R, BARCOS M, STUTZMAN L *et al.* The influence of histologic type on the incidence and duration of response in non-Hodgkin's lymphoma. *Cancer* 1982, **49**, 314-322.
32. SCHEIN PS, DEVITA VT, HUBBARD S. Bleomycin, adriamycin, cyclophosphamide, vincristine and prednisone (BACOP) combination chemotherapy in the treatment of advanced diffuse histiocytic lymphoma. *Ann Intern Med* 1976, **85**, 417-422.
33. SKARIN AT, CANELLOS GP, ROSENTHAL DS *et al.* Improved prognosis of diffuse histiocytic and undifferentiated lymphoma by use of high dose methotrexate alternating with standard agents (M-BACOD). *J Clin Oncol* 1983, **1**, 91-98.
34. FISHER RI, DEVITA VT, HUBBARD SM *et al.* Diffuse aggressive lymphomas: increased survival after alternating flexible sequences of proMACE and MOPP chemotherapy. *Ann Intern Med* 1983, **98**, 304-305.
35. VOGELZANG NJ, RAGHAVAN D, KENNEDY BJ. VP-16-213 (etoposide): the mandrake root from issyk-Kul. *Am J Med* 1982, **72**, 136-144.
36. HERMAN TS, HAMMOND N, JONES SE, BUTLER JJ, BYRNE GE, MCKELVEY EM. Involvement of the central nervous system by non-Hodgkin's lymphoma. *Cancer* 1979, **43**, 390-397.
37. GREEN DM, FREEMAN AI, SATHER HN *et al.* Comparison of three methods of central nervous system prophylaxis in childhood acute lymphoblastic leukaemia. *Lancet* 1980, **i**, 1398-1401.
38. SHAPIRO WR, YOUNG DF, MEHTA BM. Methotrexate: distribution in cerebrospinal fluid after intravenous, ventricular and lumbar injections. *N Engl J Med* 1975, **293**, 161-166.
39. FREEMAN AI, WANG JJ, SINKS LF. High dose methotrexate in acute lymphocytic leukemia. *Cancer Treat Rep* 1977, **61**, 727-731.
40. HRYNIUK DH, BERTINO JP. Treatment of leukemia with large doses of methotrexate and folinic acid: clinical-biochemical correlates. *J Clin Invest* 1969, **48**, 2140-2155.
41. HOLLISTER D JR, SILVER RT, GORDON B, COLEMAN M. Continuous infusion vincristine and bleomycin with high dose methotrexate for resistant non-Hodgkin's lymphoma. *Cancer* 1982, **50**, 1690-1690.
42. GINSBERG SJ, CROOKE StT, BLOOMFIELD CD *et al.* Cyclophosphamide, doxorubicin, vincristine, and low-dose continuous infusion, bleomycin in non-Hodgkin's lymphoma: cancer and leukemia group B study 7804. *Cancer* 1982, **49**, 1346-1352.
43. CABANILLAS F, RODRIGUEZ V, BODEY GP. Ifosfamide, methotrexate and vincristine (IMV) combination chemotherapy as secondary treatment for patients with malignant lymphoma. *Cancer Treat Rep* 1980, **64**, 933-937.
44. CABANILLAS F, HAGEMEISTER FB, BODEY GP, FREIREICH EJ. IMVP-16: an effective regimen for patients with lymphoma who have relapsed after initial combination chemotherapy. *Blood* 1982, **60**, 693-697.
45. KRONER I, JUNG W, OBRECHT JP. Refractory malignant lymphoma: phase II study of Cis-platinum (DDP), VP16-213 and prednisone. Proceedings, First International Conference on malignant lymphoma, Lugano, September 1981, Abstract P45.
46. GOLDBIRSCH A, PIROVINO M, SONNTAG RW. Combination chemotherapy with VM-26, adriamycin, bleomycin and prednisone as a secondary treatment of malignant lymphoma. *Cancer Treat Rep* 1980, **64**, 335-337.
47. WARRELL RP JR, STRAUS DJ, YOUNG CW. Combination chemotherapy for patients with relapsed malignant lymphoma using methyl-GAG and teniposide (VM-26). *Cancer Treat Rep* 1982, **66**, 1121-1125.
48. O'CONNELL MJ, ANDERSON J, MERILL JM *et al.* Comparative trial of two teniposide-based combination chemotherapy regimens for the treatment of advanced malignant lymphomas. *Cancer Treat Rep* 1982, **66**, 2021-2025.
49. BONADONNA G. Chemotherapy strategies to improve the control of Hodgkin's disease: the Richard and Hinda Rosenthal Foundation Award Lecture. *Cancer Res* 1982, **42**, 4309-4320.
50. APPLEBAUM FR, FEFER A, CHEEVER MA *et al.* Treatment of non-Hodgkin's lymphoma with marrow transplantation in identical twins. *Blood* 1981, **59**, 509-513.

51. APPLEBAUM FR, HERZIG GP, ZIEGLER JL *et al.* Successful engraftment of cryopreserved autologous bone marrow in patients with malignant lymphoma. *Blood* 1978, **52**, 85–95.
52. WARRELL RP, LEE BJ, KEMPIN SK *et al.* Effectiveness of methyl-GAG (methylglyoxal-bis(guanylhydrazone)) in patients with advanced malignant lymphoma. *Blood* 1981, **57**, 1011–1014.
53. CAVALLI F, JUNGI WF, NISSEN NI, PAJAK TF, COLEMAN M, HOLLAND JF. Phase II trial of *cis*-dichlorodiammineplatinum (II) in advanced malignant lymphoma: a study of the Cancer and Acute Leukemia Group B. *Cancer* 1981, **48**, 1927–1930.
54. THE AUSTRALIAN AND NEW ZEALAND LYMPHOMA CO-OPERATIVE CHEMOTHERAPY STUDY GROUP. Comparison of the use of teniposide and vincristine in combination chemotherapy for non-Hodgkin's lymphoma. *Cancer Treat Rep* 1982, **66**, 49–55.
55. CABANILLAS F, LEGHA S, BODEY GP. Phase-II study of AMSA (acridinylamino-methanesulfon-m-anisidide) in lymphoproliferative disorders. *Proc AACR* 1980, **21**, 156.
56. GUTTERMAN JU, BLUMENSCHN GR, ALEXANIAN R *et al.* Leukocyte interferon-induced tumor regression in human metastatic breast cancer, multiple myeloma and malignant lymphoma. *Ann Intern Med* 1980, **93**, 399–406.
57. GATTIKER HH, WIETSHAW E, GALTON DAG. Spontaneous regression in non-Hodgkin's lymphoma: a prospective study. *Cancer* 1980, **45**, 2627–2632.
58. SHORE A, DOSCH HM, GELFAND EW. Role of adenosine deaminase in the early stages of precursor T cell maturation. *Clin Exp Immunol* 1981, **44**, 152–155.
59. GREVER MR, SIAW MF, JACOB WF *et al.* The biochemical and clinical consequences of 2'-deoxycoryformycin in refractory lymphoproliferative malignancy. *Blood* 1981, **57**, 406–417.
60. KARNOFSKY JR, ROTH DG, SMYTH JF, BARON JM, SWEET DL, ULTMANN JE. Treatment of lymphoid malignancies with 2'-deoxycoryformycin. *Am J Clin Oncol* 1982, **5**, 179–183.
61. ESPAÑA P, KAPLAN R, ROBICHAUD K *et al.* Phase II study of spirogermanium in lymphoma patients. *Proc AACR* 1982, **23**, 166.
62. LANDBERG TG, HÄKANSSON LG, MÖLLER TR *et al.* CVP-remission-maintenance in stage I or II non-Hodgkin's lymphomas. *Cancer* 1979, **44**, 831–838.
63. LEVITT SH, BLOOMFIELD CD, FRIZZERA G. Curative radiotherapy for localised diffuse histiocytic lymphoma. *Cancer Treat Rep* 1980, **64**, 175–177.
64. CHEN MG, PROSNITZ LR, GONZALEZ-SERVA A, FISCHER DB. Results of radiotherapy in control of stage I and II non-Hodgkin's lymphoma. *Cancer* 1979, **43**, 1245–1254.
65. MONFARDINI S, BANFI A, BONADONNA G *et al.* Improved five year survival after combined radiotherapy-chemotherapy for stage I-II non-Hodgkin's lymphoma. *Int J Radiat Oncol Biol Phys* 1980, **6**, 125–134.
66. MILLER TP, JONES SE. Chemotherapy of localised histiocytic lymphoma. *Lancet* 1979, **i**, 358–360.
67. CABANILLAS F, BURKE JS, SMITH TL, MOON TE, BUTLER JJ, RODRIGUEZ V. Factors predicting for response and survival in adults with advanced non-Hodgkin's lymphoma. *Arch Intern Med* 1978, **138**, 413–418.
68. HARRISON DT, NEIMAN PE, SULLIVAN K, HAFFERMAN M, RUDOLF RH, EINSTEIN AB. Combined modality therapy for advanced, diffuse lymphocytic and histiocytic lymphomas. *Cancer* 1978, **42**, 1697–1704.
69. HERRMANN R, PANAHON AM, BARCOS MP, WALSH D, STUTZMAN L. Gastrointestinal involvement in non-Hodgkin's lymphoma. *Cancer* 1980, **46**, 215–222.
70. NATHWANI BN, DIAMOND LW, WINBERG CD *et al.* Lymphoblastic lymphoma. *Cancer* 1981, **48**, 2347–2357.
71. COLEMAN CN, COHEN JR, BURKE JS, ROSENBERG SA. Lymphoblastic lymphoma in adults: results of a pilot protocol. *Blood* 1981, **57**, 679–684.
72. VOAKES JB, JONES SE, MCKELVEY EM. The chemotherapy of lymphoblastic lymphoma. *Blood* 1981, **57**, 186–188.
73. UCHIYAMA T, YODOI J, SAGAWA K, TAKATSUKI K, UCHINO H. Adult T-cell leukemia: clinical and hematological features of 16 cases. *Blood* 1977, **50**, 481–503.
74. BLAYNEY DW, JAFFE ES, BLATTNER WA, COSSMAN J, ROBERT-GUROFF J, GALLO RC. A subset of lymphoma associated with human T cell leukemia/lymphoma virus (HTLV). *Blood* 1982, **60** (Suppl. I), 143.
75. HAYNES HA. Mycosis fungoides. *Clin Haematol* 1979, **8**, 685–698.
76. MILLER RA, LEVY R. Response of cutaneous T cell lymphoma to therapy with hybridoma monoclonal antibody. *Lancet* 1981, **ii**, 226–230.

77. PATTERSON JAK, EDELSON RL. Cutaneous T-cell lymphoma. *Med Clin North Am* 1982, **66**, 895-913.